Monte carlo(crystals) /4010 PARTLIST

HARDWARE LIST(76"*80")

(DHeadboard 1pc

@Footboard 1lpc

'000“00
RS

@Side Roil x 2pcs () Support Los

(BRight Angle Iron (Pleg x 2pcs ®) Bracket x 2pcs
X 2pcs

v =

®Slats x lpc

(MBolt ¥8 x 30m x 24pes  (B)Rubber Feet x Zpcs

(C)Spring Washer x34pcs

O

(D)Flat Washer x 34pcs

(E)Allen Key M5 x Ipc  (F)Bolt M8 x 50m x Spes

N @\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\

(G)Bolt M8 x 20m x 2pcs (H)Nut M8x8pcs (I)Spamner x Ipc

S——
T

Step 3

Step 4




Monte carlo(crystals)/4010 PARTLIST HARDWARE LIST(60"*80")

(DHeadboard 1pc @Footboard 1pc

R

@Side Rail x 2pcs

3
8

® Slats x lpe

——

(A)Bolt M8 x 30m x 20pes
@)\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\‘

(B)Rubber Feet x 2pcs

(C)Spring Washer x 26pcs

O

(E)Allen Key M5 x lpc  (F)Bolt M8 x 50mm x 4pos

s

(D)Flat Washer x 26pos

o “

E .
CRET

U=

®

A

® Sipport Lot @Righe Mngle Tron (Diog x Zpc
y (6)Bolt B x 20m 1 Zpos (H)Nut Wexdpos (1)Spemmer x loe
5 Step 1
(XD
K
4B
tog W@%
V— EJA-)
&L
@
Step 3 Step 4




Monte carlo(crystals)/4010 PARTLIST HARDWARE LIST(39™75")

(DHeadboard 1pc

®

Support Leg X 2pes

x 2pcs \V/

@Footboard 1pc
(XX
asi

®Slats x Ipc @Side Rail x 2pcs

—

A
0
g

(BRight Angle Iron (7)Leg x 2pcs

(A)Bolt M8 x 30m x 20pcs  (B)Rubber Feet x 2pcs

@\\\\\\\\\\\\\\\\\\\\\\\\\\\\\‘\

(C)Spring Washer x 26pcs  (D)Flat Washer x 26pcs

0

(E)Allen Key M5 x Ipc  (F)Bolt M8 x 50m x 4pes

ﬁ\a e

G) Bolt M8 x 20m x Zpes (H)Nut MSx4pes (I)Spanner x Ipc

o —
[ ]

0

Step 1

E .
e 3

@

B

A

Step 3 Step 4




	页 1
	页 2
	页 3

